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Table 1 The element analytical line
JLHE LRiES gt % LRiES
Al 237.3 Cu 324,754
Fe 271. 441 Zn 213. 856
Ca 445, 589 Ag 328.068
Mg 277. 669 Co 228.616
Si 2124. 25 Ga 294. 364
Mn 257.610 In 221.647
Ti 3361
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Table 2 Blended standard solution

PR G 5 JLE J 5y A /mge L
1 Al, O3 \Fe; O3, 500. 00
Ca0,MgO.MnO, TiO,
Cu.Zn 10. 00
2 Co.Ag 5.00
Ga.In 5.00
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Table 3 The uniformity testing results
Tt H pilL] /i

= S FE ARFME 40
G5 TR i 25 F- 75 F1 Qu i 26057 Fl Q2
X203 AlOs; 4.65 0.006 4. 66 0.0158 2.03 2.32 #%5)
X203 Fey O3 19. 64 0.0126 19. 65 0.0269 2.51 2.57 ¥15
X203 CaO 22.10 0.0096 22.10 0.0077 6.28 5.56 #5%5)
X203 MgO 3.31 0.015 3.32 0.0129 6.23 6.37 S|
X203 SiOz; 19.51 0.0096 19.51 0.0081 6.35 6.45 #1%5)
X203 TiO; 0.18 0.006 0.17 0.0072 4. 46 5.02 4175]
X203 MnO 0.29 0.0078 0.29 0.0207 2.02 2. 30 5]
X203 Cu 0. 37 0.0042 0. 36 0.0081 2.78 3.15 15
X203 Ag 0.0002 4. 20E—07 0.0002 2.80E—07 8. 04 9. 34 ¥4y
X203 Zn 0.031 8. 50E—07 0.031 9.40E—07 4. 84 5.12 4175]
X203 Co 0.0045 4.80E—07 0.0047 8. 50E—07 3.03 3.28 ¥4y
X203 Ga 0.0016 3. 00E—07 0.0015 6.30E—07 2.55 2.76 5]
X203 In 0.0001 1.62E—06 0.0001 9. 10E—07 9.54 9.62 |
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Fig.1 Chart-stability curve of CaO,MnO,Ga,In
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Table 4 The stability testing results
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Table 5 The result of Made Reference Materials

compare with National Standard
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X203

X203

Al O3 4.662  0.11

Fe, O3 19. 648

0.08

4.66+0.33 FazE ICAP6300

19.64+0. 28 faE ICAP6300

SR w5 WEE U/% &Y AdE UT6/ %
WwWo07233 1.73 +0.2
Al; O3 X203 4.66 +0.33
wo07163 11.2 +0.3
Wo07233 55.58 +0.7
Fe, Oy X203 19.64 40.28
Wo07163 8.4 +0.3
W07233 9.61 +0.6
CaO X203 22.1 +0.39
Wo07163 4.7 +0.2
Wo07233 3.91 +0.4
MgO X203 3.31 +0. 37
wo07163 1.39 =+£0.07
. Wo07233 9.27 40.3
SiO, X203 19.51 +0. 44
Wo07163 47.9 =+0.3
. Wo07233 0.079 —+0.01
TiO, X203 0.18 +0.03
wo7163 1.1 +0.08
wo07233 0.6 +0.17
MnO X203 0. 29 +0.03
Wo07163 0.39 =£0.04
Wo07233 1.15 =£0.2
Cu X203 0. 36 +0.04
Wo07163 1.05 =+0.03
W07233 0.059 =+0.01
Zn X203 0.031 =£0.005
Wo07163 4.26 +0.15
Wo07233 3.9 +0.8
Agppm X203 24 +3
W07163 220 +10
Wo07233 76 +2
Coppm X203 47 +5
Wo07163 76 +5
Wo07233 22.6 £1.4
Gappm X203 15 +2
W07163 26 +3
Wo07233 1.4 +£0.63
Inppm X203 1 +0.3
Wo07163 10 +2
A
5 & 1E

X203 CaO 22.080 0.15 22.10£0.39 f&E ICAP6300

X203 MgO 3.314 0.14 3.31+0.37 sz ICAP6300

X203  SiO; 19.518 0.2 19.5140. 44 £ ICAP6300

X203 TiO, 0.184 0.001 0.1840.03 faxE ICAP6300
X203 MnO 0.294 0.001 0.2940.03 FaE ICAP6300
X203 Cu 0.355 0.002 0.36+£0.04 faE ICAP6300
X203 Zn  0.031 0.000024 0.031%0.005f % ICAP6300
X203 Agppm 24 8 2443 FasE ICAP6300
X203 Coppm 48 24 4745 faE ICAP6300
X203 Gappm 14 3.8 1542  #a ICAP6300
X203 Imppm 0.9  0.11 140.3  fase ICAP6300
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